X2 LIk ARl

SD6B1
IC="1") X

PARTS LIST

VAP Rtk &1t



@ HICRELT

(1) BREXOHBERX, FEORBES - a—FFT - BHEH - H@RL2LTHL
BoZT,

(2) FXHRmOBRIZHTERA,

(3) WiEHmEed., CoMERRZEEMR27,

(4) FEBCERKILHBREBILZTOT, FHCEHFUEC 2T,

(5) AREEZICL DBVWKTED, CLAh2BEVNHY TOTEBATRS bR
ADL, BEFEXHET,

®NOTICE (Reques for Customers)

(1) Inplacing an order for parts, be sure to specify the index number in this liems and

the number of parts.

(2 ) Return of ordered goods cannot be accepted.

( 3) Be sure to use the standard parts listed herein as repair parts.
Use of other maketed or similar goods often causes a deterioration of performance
and an earlier damage.

(4 ) Since orders for parts rush in during the demand season, earlier order are
recommended.

(5 ) Asin somo cases forms and dimensions may be different owing to remodelling or

modifications, order parts upon notting the model number.



%

B R
CONTENTS
5

SECTION NAME

m m

b s

°© o » »

FSIUAZI VY IT—-ABR
TRANSMISSIONCASEGROUP

................................

FSUAZVL I F-BE
TRANSMISSIONGEARGROUP

N\ FIVESR
HANDLEGROUP

.....................................................

a2 hO-)UBE
CONTROLGROUP

R TRk
PUMPGROUP

252Uk
CRANKGROUP

I 2b=h-Foo30 NI h\—-BiF
ENGINE - FRAME. TENSION & BELTCOVERGROUP

N - EWAR
WHEEL & TAILWHEELGROUP

1M - TRAEGR
ACCESSORYPARTS & TOOLGROUP

OEFEI OB

ENGINE MODEL GB131LN-390

................................

..................................................

........................................................

.....................................................

................................

...................

PAGE



w3 — B

—
—
—

PR A
+ TRANSMISSION CASE GROUP




FSOAZVI IR
+ TRANSMISSION CASE GROUP

RS a— N wmom 4 W 4 iz
No. CODE No. PARTS NAME QTY REMARKS

A-01 S60 0005 000 Fvvars7IF7T ASSY TRANSMISSION ASS'Y 1 v va HENE
A1 S60 8111 000 Svyvaryigr—Ax L CASE transmission L 1 SD-6V + B &3t
A- 2 S60 0111 000 Ivvarysr—A R CASE,transmission R 1
A- 3 M60 0116 000 | Fav=tlr PLUG,oil(inlet) 1
A 4 9BT 1001 203 | ALk M10x12L P15 | BOLT M10x12L P15 1
A- 5 | 9OW 1022 200 | v—TU i y— WASHER,seal M10 1
A- 6 9BT 0701 603 | ALk M7x16L BOLT M7 X 16L 24
A 7 9SW 0700 003 | /NFHH*x M7 WASHER,spring M7 24
A- 8 ONT 0700 003 | F vk M7 NUT M7 24
A- 9 9BT 0801 603 | A/l k M8 16L BOLT M8 X 16L 3
A-10 9SW 0800 003 | /WA= M8 WASHER,spring M8 3
A-11 ONT 0800 003 | F vk M8 NUT M8 3
A-12 9BT 1002 003 | AR/ M10 X 20L BOLT M10x 20L 4
A-13 9SW 1000 003 | /R Ax M10 WASHER,spring ~ M10 10
A-14 ONT 1000 003 | F vk M10 NUT M10 4
A-15 M58 0311 000 | 7A Vv 74—nmy R ROD,low speed shifter 1
A-16 M58 0312 000 | 7A VI TRZ—TH—7 FORK low speed shifter 1
A-17 MO7 0313 001 | ¥ 7#—nmvy RawyFkr PACKING,shifter rod 6
A-18 MO7 0314 000 | ¥ 7H—nv RAT/3ix SPRING,shifter rod 2
A-19 9SB 2500 000 | AF—/LAR—/L  5/16” BALL,steel 5/16” 2
A- 20 9ST 3020 003 | VUt ¢ 3X20L, PIN, split ¢ 3X 20L 2
A-21 M58 0313 000 | =2 Vr7v7H—nmy R ROD ,high speed shifter 1
A-22 M58 0314 000 | a7 THR—TH—7 FORK high speed shifter 1
A-23 M58 0315 000 | Ywawy7H—7—L5A ARM,shifter 1
A-24 90R 1200 001 |[O V7 P-12 “O” RING P-12 4
A-25 M58 0316 000 | =y avy7H—oy R ROD,shifter 1
A-26 M58 0317 000 | 2wy avy 74 —74—2 | FORK shifter 1
A-27 S60 0313 000 | ¥ 7H—hT7— COLLAR shifter 1
A-28 ONT 1000 013 | F vk M10xP1.25 | NUT M10XP1.25 6
A-29 S60 0314 000 | ¥ 7H—T—»I ARM,shifter 1
A-30 S60 1019 000 | Y=o bl x— LEVER joint 1
A-31 9SP 0402 205 | A7V 7ty $4x22L | PIN,spring b 4x22L, 1
A- 32 M81 0223 000 | 77 vF 74—+ 7+ L | SHAFTclutch fork L 1
A-33 M81 0222 000 |77 vF74—23+%7 b+ R | SHAFTclutchfork R 1
A-34 MS81 0240 000 | VA KU T vFT74—7 FORK side clutch 2
A-35 90S 1218 050 | AA /i — VC-12185 | SEAL,oil VC-12185 2
A-36 9TP 0402 200 | 7—/3—tv $4x22L | PIN,taper 44X 22L 2
A- 37 M52 0246 000 | F=—>1 XU 3% SPRING,tighting chain 1
A-38 S60 0218 000 | Fx=—1/RU 3% SPRING:tighting chain 1
A-39 9ST 0301 203 | VUt $3x12L | PIN,split $»3x12L 1

~2 ~




FSOARAZYD AT —-ABIR
+ TRANSMISSION CASE GROUP

17
%, 27
\
25
L 37
9

I
?y. %‘%




FSUAZIYI IV —AER
+ TRANSMISSION CASE GROUP

S a— N wmom 4 W $oa iz

No. CODE No. PARTS NAME QTY REMARKS
A- 40 S60 1012 001 | A RZ T vFh/3— COVER,side clutch 1 000 & A AR D
A-41 9BT 0702 003 | ALk M7 X 20L BOLT M7 % 20L 2

A- 42 9SW 0700 003 | /3@ ATx M7 WASHER,spring M7 2

A- 43 ONT 0700 003 | vk M7 NUT M7 2

A- 44 9BT 0810 003 | A/Lk M8x100L | BOLT M8 X 100L 1

A- 45 9SW 0800 003 | /SR M8 WASHER,spring M8 3

A- 46 ONT 0800 003 | F7 vk M8 NUT M8 3

A- 47 S60 1021 000 | F=rTHA K GUIDE change 1

A- 48 9BT 0802 003 | A/Lk M8 X 20L BOLT M8 X 20L 2

A-49 M97 0412 001 | AHZ > K% SPRONG,stand 1

A-50 122 1821 000 | AA~—7 2.30 MARK oil 2.30 1

A-51 S60 1020 000 | /XK 7 w7 HOOK spring 1




FSUAZVvLIVFT-BRF
TRANSMISSION GEAR GROUP

61

56 53 58
4

42



PSS AZIVY3T

VF1 Bk

- TRANSMISSION GEAR GROUP

RS a— REH w4 W e e
No. CODE No. PARTS NAME QTY REMARKS
B 1 S60 0211 000 | =7 SHAFT,main 1
B- 2 S60 0212 000 | > =v7Xy— GEAR,main shaft 1
B- 3 M58 0232 000 | 2wV~ V707252 M % | WASHER, thrust 1
B- 4 MS81 0225 000 | 2TV T v RyX¥p— GEAR, transmission 1
B 5 9RS 2200 005 | AF vV S-22 RING,snap S-22 2
B- 6 9RR 4000 005 | 2 F+> U2 R-40 RING,snap R-40 3
B- 7 9BB 6203 002 | R—n7VU 2 #62022RS | BEARINGball #62022RS | 2
B- 8 | 90S 1740 0802 | AA /L —L SC-17408 SEAL,oil SC-17408 1
B- 9 9SC 4000 500 | > —F¥ w7  ¢40 CAPseal $40 2
B-10 S60 0213 000 | ~»Vr7T” SHAFT,change 1
B-11 S60 0214 000 | Fx=roFv— GEAR,change 1
B-12 M58 0212 000 | =2w Y7 ¥y— GEAR high speed 1
B-13 M58 0224 000 | =Y Z7HH* WASHER,main shaft 1
B-14 M58 0233 000 | =V T RU¥— GEAR transmission 1
B-15 9BB 6204 000 | A—A_7VUL 2 #6204 BEARING,ball #6204 1
B- 16 9RR 4700 005 | AF w7V R-47 RING,snap R-47 1
B-17 9SC 4700 500 | > —Fy w7  ¢47 CAPseal »47 1
B-18 S60 0215 000 |27 Xy— GEAR,second shaft 1
B-19 M58 0214 000 |27 SHAFT second 2
B-20 M58 0216 000 |27 H5— COLLAR,second shaft 2
B-21 M23 0258 001 | /Nv 7 o7 HH% WASHER,back shaft 2
B-22 MO7 0234 002 | xvrVHivx7hausyxr V| PACKING,shaft outer 2
B- 23 MO7 0313 001 | ¥ 7&—my Rau,\yFxr PACKING:;shifter rod 4
B- 24 ONB 1620 132 | =— FA~7 VU~ KT162013 | BEARING,needle KT'162013 | 4
B-25 9SW 1000 003 | /3R Hx M10 WASHER,spring ~ M10 6
B- 26 ONT 1000 013 | Fv k M10xP1.25 | NUT M10XP1.25 4
B- 27 M58 0229 000 | /Sy Z7F¥v— GEAR,back 1
B-28 M81 0214 000 |37 SHAFT third 1
B-29 M81 0215 000 |37 X¥y— GEAR third shaft 1
B- 30 M81 0216 000 |37 hT— COLLAR,third shaft 1
B-31 MO7 0221 001 | % (B) WASHER(B) 1
B- 32 MO7 0237 000 | #T7—v+v7 RhauXwy¥r Vb PACKING,shaft outer 2
B- 33 MO7 0238 000 | #T7— 7 havuFy oF PACKING,shaft inner 1
B-34 ONB 2226 132 | =— K7 U 7 KT-222613 | BEARING, needle KI'222613 | 2
B-35 9BT 1002 013 | ALk  M10x20L P1.25 | BOLT M10X20L P1.25 | 2
B- 36 9FW 1000 003 | B Z7HH*x M10 WASHERplain M10 2
B- 37 G83 0126 000 | > v 7¥¥— GEAR,axle shaft 1
B- 38 M81 0329 000 | > +v7 SHAFT axle 2
B- 39 G83 0127 001 | AU—7-C SLEEVE - C 2
B- 40 M81 0221 000 | A RZ 7 vFE R/ SPRING,side clutch 2

~06~




FSUAZVvLIVFT-BRF
- TRANSMISSION GEAR GROUP

61
46

60

57
56 53 58
@ 4q

42



SOV avFT-BiE
- TRANSMISSION GEAR GROUP

RS a— N wmom 4 W 4 iz
No. CODE No. PARTS NAME QTY REMARKS
B-41 MO7 0232 000 | > —nAH=hT7— COLLAR,seal support 2
B-42 M81 0331 001 | F+Hv7 SHAFT,centet 1
B-43 9SB 1250 000 | AF—/LAR—/L 5/23 BALL,steel 5/23 48
B-44 9BB 6007 000 | AR—/TF U2 #6007 BEARING,ball #6007 2
B-45 | 90S 3562 1914 | A (/L —/L QLFY-35621319 | SEALoil QLFY-35621319 2
B- 46 9RR 6200 005 | A} w7V 7 R-62 RING,snap R-62 2
B-47 M81 0226 000 | H—2VUv~ WR-35S | CLIP WR-35S 2
B-48 M81 0227 000 | H—2VUv7 WR-41.5S | CLIP WR-41.58 2
B- 49 S60 0216 000 | F=UhoFY— GEAR,middle 1
B- 50 M58 0236 000 | AU FayirTr SHAFT,middle 1
B-51 M58 0238 000 | =wweFawhysavh7— | COLLAR,middle shaft 1
B- 52 M13 0227 001 | /N> 27 3 UHTx WASHER back shaft 1
B-53 M52 0247 000 | RKUUwiv— (V) MI12 | WASHER,copper M12(out) 2
B- 54 M52 0248 000 | RO Uy v— (VF) Mi12 | WASHER,copperM12(in) 1
B-55 ONB 2024 172 | =— FA7 U227 KT202417 | BEARING,needle KT-202417 | 2
B- 56 9SW 1200 003 | /NxHH*x M12 WASHER,spring ~ M12 2
B-57 ONT 1200 013 | F vk Mi12xP1.5 | NUT M12XP1.5 2
B-58 S60 0217 000 | 77207 SHAFT,crank 1
B- 59 M58 0240 000 | =277 T — COLLAR,rotor shaft 1
B- 60 9BB 6206 000 | AR—/_T UL r #6206 BEARING,ball #6206 2
B-61 90S 3062 1415 | A1 /L1 —/L TC5Y-30621314 | SEALoil TC5Y-30621314 2
B- 62 9RC 0500 481 | m—F—F =1 5/8X48L CHAINroller 5/8”x48L 1
B-63 MS81 0332 000 | FHT I T— COLLAR,center 2
B-64 9NB 2226 172 | =— FA_7 U 27 KT222617 | BEARING,needle KT-222617 4
B-65 9BB 6203 000 | AR—/_T U #6203 BEARING,ball #6203 1




C I\ FIVESIR
. HANDLE GROUP




C.

I\ FIVERR
HANDLE GROUP

S a— N wmom 4 W 4 iz
No. CODE No. PARTS NAME QTY REMARKS
C 1 S60 1014 000 | /N> R L—A4 FRAME handle 1
C 2 M83 0619 000 | 7 Er#F¥Fav~—~- A | MARK 1
C- 3 9BT 1212 003 | ALk Mi12x120L | BOLT M12 X 120L 1
C- 4 9BT 1213 003 | ALk M12x130L | BOLT M12 X 130L 2
C- 5 9SW 1200 003 | /%P Hx M12 WASHER,spring M12 4
C- 6 ONT 1200 003 | F v h M1i2 NUT M12 4
C 7 S60 0612 000 |/~ KAw/r BRACKEThandle 1
C- 8 M40 0453 000 | a7 A¥H*x A WASHER A 1
C- 9 M40 0467 000 | 27A¥H*x B WASHER B 1
C-10 M40 0463 001 | /> KAs Aoy b NUThandle tightening 1
C-11 M40 0422 000 |/~ KLrasA ey PIN,handle fix 2
C-12 M40 0429 000 | 27 A B I/ % SPRING:,fix pin 2
C-13 S60 1015 000 | 7~ Rob HANDLE 1
C-14 124 0618 000 | /N> KL=F1 GLIPhandle 2
C-15 S60 0614 001 | /N> RLdi/s— COVERhandle 1
C-16 8MA 3296 000 |/~ RiL~—7 MARK handle 1
C-17 9TB 0501 203 | # B 73y M5X12L SCREW,tapping M5 X 12L 2
C-18 9FW 0500 003 | tZHH*x M5 WASHER,plain M5 2
C-19 143 3103 000 | 7A P ARHZ v SWITCH,stop 1
C-20 149 6100 000 | AA vyFxrFagva—K WIRE,switch 1
C-21 S29 0425 020 | w7 X Y Hx B WASHER B 1
C-22 S60 1022 000 | F=AA L/ — LEVER,absord water 1
C-23 M52 0723 000 | YA RUY/rEy PIN 1
C-24 G31 1910 000 |RtEY “‘R” PIN 1
C-25 8MA 0027 000 | ¥7v~—7 MARK 1
C-26 8MA 0009 000 | 7rBrarryvav~<—r MARK 1
C-27 S60 1431 002 | hr oA BRACKET,can 1
C-28 9BT 0601 203 | ALk M6x 12L BOLT M6 X 12L 6
C-29 9SW 0600 003 | /SRHATHx M6 WASHER ,spring M6 6
C-30 9SW 0800 003 | /A% M8 WASHER,spring M8 4
C-31 S60 1435 001 | R¥aXrrvuiriA BRACKET,sub tank 1
C-32 ONT 0600 003 | 7 vk M6 NUT M6 2
C-33 8MA 3934 000 | L A—FaAf~—7 MARK 1
C- 34 8MA 0027 000 | 7A vARZL~—7 MARK 1
C-35 S60 0620 000 | B XA NYIIrAH BRACKET 1
C-36 9BT 0801 603 | A/l k M8 X% 16L BOLT M8 X 16L 4

~10 ~




a2 O-IVE8E
« CONTROL GROUP

~11 ~



a2 FO-IVE8E
« CONTROL GROUP

R a— RS ;oo 4 W & e
No. CODE No. PARTS NAME QTY REMARKS
D1 E12 6013 000 77 wF L /3—ASSY LEVER ASSY,clutch 1 N RVEE) L S—
D- 2 MS83 0618 000 | > RViiA Ro~—7 MARK 1
D- 3 M54 0618 000 | > Rivavir<—7 MARK 1
D 4 S41 1414 000 YXavrs7yvFv—7r MARK 1
D 5 S60 0831 000 |7 varisi— (R) LEVER,tension (R) 1
D 6 S60 0830 000 Trovarion— (L) LEVER tension (L) 1
D- 7 M99 0816 000 ST S WASHER,plain 2
D- 8 M13 1418 000 yoagy g yFe—o MARK 1
D- 9 MO8 1016 000 eI T~ PIN,clevis 2
D-10 124 0831 000 1070 v T 10GRIP RED 1
D-11 9ST 0302 503 | VYvrw ¢ 3X25L, PIN,split 3 X 25L 2
D-12 S60 1016 000 Vyang g yFUA ¥ — WIRE,clutch 1
D-13 S60 1017 000 | v—FU—0TvFUAY¥— WIRE,rotor clutch 1
D-14 M13 0825 000 | 7>+ arUAY—YaA kb | JOINTtension wire 2
D-15 9ST 0161 503 gy ¢ 1.6X15L PIN,split ¢ 1.6X15L 2
D-17 M13 1754 000 | 7v > arb o) 3% SPRING,stretch tension 3
D-18 E12 7013 000 | 77 vF L 3—ASSY (71} | LEVER ASSY,clutch 1 NS RV ETRLos—
D-19 E35 2101 000 Zu > fLL3—ASSY LEVER ASSY,throttle 1
D-20 MO8 1016 000 eI T A PIN,clevis 3
D-21 9ST 0151 503 [V =% ¢ 1.5X15L PIN,split ¢ 1.5X 15L 3
D- 22 S60 0917 000 | FxoTL"—VaAf b JOINT,change lever 1
D-23 9BT 0801 003 | A/Lhk M8X10L BOLT M8 X10L 1
D-24 9TP 0352 500 | 77—/ —EV ¢ 3.5X25L PIN,taper ¢ 3.5X25L 1
D-25 S60 0918 001 | F= Tl 3— LEVER,change 1
D- 26 9BT 0602 203 VIS M6 X 22L BOLT M6 X 221 1
D-27 9NL 0600 033 vy 7+t k M6 NUTlock M6 2
D-28 124 0830 000 1070 v~ 7 ua 10GRIP BLACK 2
D-29 S60 0914 000 | F=>THA RKRA BOSS,change guide 1
D-30 ONT 0600 003 |+ h Me6 NUT M6 1
D-31 9BT 0602 575 Ty 7T HYF R AR M6X25L | SCREW M6 X 25L 1
D- 32 S60 0915 000 | Tl TV L/N—RF— STAY,change lever 1
D-33 S60 0916 000 Fro~w—0 MARK change 1
D- 34 M58 0916 000 | F= T hriraval RUBBER,change cushion 1
D-35 S60 1011 001 YA N7 T7vFTA— WIRE side clutch 2
D- 36 E14 6003 000 77 v F L /3—ASSY LEVER ASSY,clutch 2 YA KT T vTFLri—
D- 37 M83 1013 000 | VA K7 T7vF~—7 MARK ;side clutch 2
D-39 M40 0455 000 | Amy RVUAF— WIRE, throttle 1
D- 40 S60 0413 001 | V=2 FavkfUAv— WIRE,control 2

~12 ~




a2 bO-IVE8E
« CONTROL GROUP

~ 13 ~



a2 FO-IVE8E
« CONTROL GROUP

RUES | S NES I Kkt fifi%5
No. CODE No. PARTS NAME QTY REMARKS
D-41 M40 0457 021 | F=2Uh 77— COLLAR,center 2
D- 42 9NL 0800 003 | m>Z7F b M8 NUT,lock M3 2
D- 43 9CV 1500 001 | =2>Xw 7 A~JL |k CV-150A | BELTfreeup CV-150A 2

~ 14 ~




Y )
- PUMP GROUP

& 60 & 50
S = 51
62 52
g 63 52

14478 E-04 2%4TH E-03
EASCTVY EAFBTZ VY

(

(I

(s

~ 15 ~



R TRIER
- PUMP GROUP

RS a— RE ;oo 4 W 4 e
No. CODE No. PARTS NAME QTY REMARKS

E-01 S60 1402 005 | Fav==v4~—ASSY GAGE ASSY 1 E-1~22
E- 1 S60 1402 011 | 7—Vko A A BODY,gage 1
E- 2 S60 1402 021 | WA AT PIPE glass 1 P8X $p12X42.4
E- 3 S60 1402 215 | HT AL TRy F PACKING,glass pipe 2 65X $12.2X5 /31
E- 5 S60 1416 031 | 7—v GAGE 1
E- 6 S60 1417 164 | F=w 7 ATV SPRING,check 1 0.4X5.6X18X9
E- 7 S60 1402 061 | YaA > b JOINT 1
E- 8 S60 1402 071 | AVU—7 »8 SLEEVE $8 1 $8.1X ¢ 10X 7L
E- 9 S60 1402 061 | ¢8 /A BT v b NUT,piping 1
E- 10 S60 1402 121 | Fav==awAF PIPE suction 1
E-11 S60 1402 131 | FaU==aURA BOSS,suction 1
E-13 S60 1402 151 | ¥=2y==Uh} 73 STEELNET,suction 1
E-14 S60 1402 161 | ¥av==aURA by 7Y T STOPPRING,suction 1
E-15 S60 1402 102 | #>Zxx v (B) CAPtank (B) 1
E-16 S60 1402 200 | LA X RUBBER PLATE 1 t2
E-17 9TB 0299 500 | +¥7FHvxhro2xzyer %y | SCREW 1 ST $2.9%X9.5
E-18 S60 1402 111 | > 7%y v 7 (A) CAPtank (A) 1
E-19 S60 1402 171 |O V7 P-8 “O” RING P-8 1 P-8
E- 20 S60 1402 192 | THX S H— ADAPTER 1 RC1/4XM14P1.5
E-21 S60 1417 114 | /LR ELBOW 1 E-23 ff
E- 22 S60 1402 092 | ™M BEVFa—T TUBE hylon 1 $6X $8X1,400L
E- 23 S60 1417 184 | AU—7 SLEEVE 2 o 8 FEfffiEH
E- 02 S60 1417 004 | R>7ASSY PUMPASSY 1 E24~46
E-24 S60 1417 014 | R 7R %A BODY,pump 1
E- 25 S60 1417 024 | v KA 3— COVER,rod 1
E-26 S60 1417 044 | U H— CYLINDER 1
E-27 S60 1417 054 | v KASSY RODASSY 1 E-360 U7t}
E- 28 S60 1417 064 | AR RTY L 1 1 3X29.4X58X6
E- 29 S60 1417 074 | AA /LY LEVEL,oil 1
E- 30 S60 1417 094 | THTH— ADAPTER 2
E-31 S60 1417 104 | 2R T H— CONNECTOR 1
E- 32 S60 1417 124 | F=v 7 HA4 K B) GUIDE check 1
E-33 S60 1417 164 | F=w I ATV SPRING,check 2 0.4X5.6X18X9
E- 34 S60 1417 174 | Fx=v I AR—L 5/16” BALL,check 5/16” 2 AT LA
E-35 S60 1417 194 | /SyF%r PACKING 2 14X ¢ 20X t2
E- 36 S60 1417 254 |O V7 P-18 “O” RING P-18 4 P-18
E- 37 S60 1417 244 |O VY7 P-30 “O” RING P-30 1 P-30
E- 38 S60 1417 234 |O VY7 P-42 “O” RING P-42 2 P-42

~ 16 ~




Y )
- PUMP GROUP

60 @ e 80
% 61 % 51
S 62 S 52
o B

'/ 63 './ 53

14478 E-04 2%F$TH E-03
EASHCTVY FAFHBIZVY

~17 ~



R TRIER
- PUMP GROUP

RS a— RE ;oo 4 W & e

No. CODE No. PARTS NAME QTY REMARKS
E- 39 S60 1417 224 | XA R —L PKB-22.4 SEAL,dust PKB-22.4 1
E- 40 S60 1417 154 | AU—7 6mm SLEEVE 6mm 2 $6.1X ¢ 8X4.5L
E-41 S60 1417 134 | /M HBrF v b NUT,piping 2
E- 42 S60 1417 114 | /LR ELBOW 1 E-23 f+
E- 43 S60 1417 214 | >—LUvivy— M5 WASHER,seal M5 3
E- 44 S60 1417 264 | FXaxy M5X5L | SCREW M5 X 5L 3 AT LA
E-45 S60 1417 274 | v—ILAAN MARK 1
E- 46 S60 1417 284 | —ILAAN MARK 1
E- 47 S60 1417 204 | /NvFr PACKING 1 1 A$TH
E- 48 S60 1417 144 | 777 PLUG 1 1 A$TH
E-03 S60 1418 002 | F=v==UN"Y B ASSY PIPE,injecter BASS'Y 2 2 AT E-49~58 - 71
E- 49 S60 1418 012 | Fav==uNY PIPE,injecter 2
E- 50 S60 1418 052 | /XvFr PACKING 2 »6X ¢p13Xt1
E- 51 S60 1418 032 | / AL NOZZLE 2 015 2 AFTH
E- 52 S60 1417 174 | Fx=vIR—L 5/16” BALL,check 5/16” 2 AT LA
E- 53 S60 1417 164 | F=v I ATV LT SPRING,check 2 0.4X5.6X18%X9
E- 54 S60 1418 042 | Fv 7 CHIP 2
E-55 S60 1417 154 | AV—7 6mm SLEEVE 6mm 2 $6.1X ¢ 8X4.5L
E- 56 S60 1417 134 | KB F b NUT,piping 2
E- 57 S60 1417 072 | SpHHx M18 WASHER,spring M18 2
E- 58 S60 1418 062 | F >k M18 NUT M18 2
E- 04 S60 1419 003 | F=v==UC ASSY PIPE injecter CASS'Y 1 1 A3TH E-59~170
E- 59 S60 1418 012 | F=v==mY PIPE,injecter 1
E- 60 S60 1418 052 | /XvFr PACKING 1 »6X ¢ 13Xt
E- 61 S60 1419 011 | / AL NOZZLE 1 02 1AHTH
E- 62 S60 1417 174 | Fx=v I AR—L 5/16” BALL,check 5/16” 1 AT LA
E- 63 S60 1417 164 | T=w I AFV T SPRING,check 1 0.4X5.6X18%X9
E- 64 S60 1418 042 | Fv 7 CHIP 1
E-65 S60 1417 204 | /SvFr PACKING 1 125X ¢ 16Xt1
E- 66 S60 1419 022 | 7H T H— ADAPTER 1
E- 67 S60 1419 033 | 7 A =2IVXT JOINT 1 E-70 f+F
E- 68 S60 1417 072 | "R PHFx M18 WASHER,spring M18 1
E- 69 S60 1418 062 | > b M18 NUT M18 1
E- 70 S60 1419 043 | AU—7 b6 SLEEVE »6 1 ¢ 6 FEfER
E-71 S60 1418 130 | /M uEVFa—T  $6 TUBE hylon »6 2 $4X ¢6X600L

~ 18 ~




03527k
+ CRANK GROUP

~19 ~



930Kk
+ CRANK GROUP

RS a— N wmom 4 W 4 e
No. CODE No. PARTS NAME QTY REMARKS
F- 1 S60 1411 001 | A7 MUK A MOUNT,pump fitting 1
F- 2 9PB 1416 150 | FIA Ay hT = BUSH 1 $14X ¢ 16X 15L
F- 3 M23 0416 000 | 7—ALRAV/IrhT— COLLAR 4
F- 4 9BT 0805 003 | /L h M8 X 50L BOLT M8 X 50L 3
F- 5 9SW 0800 003 | /% H*x M8 WASHER,spring M8 23
F- 6 9NT 0800 003 |+ b M8 NUT M8 5
F- 7 9RS 1400 005 | A F w7V 2 S14 RING,snap S-14 1
F- 8 9GN 0600 000 | ZUA=v7v A-M6 ¥ NIPPLE grease A-M6 4
F-01 S60 1400 000 | vy H—7—ALAB ASSY LOOKERARMASSY 1 F910ty k
F- 9 S60 1401 003 | vy H—7—2L4 (A) ARM,looker (A) 1 002 & H A Y
F-10 S60 1414 000 | =y —7—2A (B) ARM,Jooker (B) 1
F-11 9CF 1000 011 | HAT74nm— CF10UU CAM FOLLOW CF10UU 2
F-12 ONT 1000 015 |+ bk M10xP125 | NUT M10xP1.25 2 T L7 Fa—| Y@
F-13 9SW 1000 003 | /R Ax M10 WASHER,spring ~ M10 4
F-14 S60 1415 001 | A hE—2 T x AH— ADJUSTER,stroke 1
F-14 S60 1420 001 | A hm—2 7T x¥A%— (OP) | ADJUSTER,stroke (OP) 1 FF g R,
F-15 M52 0723 000 | YA RUVAIrEL PIN 3
F-16 9RP 0612 003 |REY 63 “‘R” PIN $6 2
F-17 9BT 0602 003 | A/Lk M6 X 20L BOLT M6 X 20L 1
F-18 ONT 0600 003 |+ b M6 NUT M6 1
F-19 9BH 0808 573 | 7T ALk M8 X 85L BOLT 7T M8 X 85L 2
F- 20 S60 1421 001 | 77> 77— (B40) ARM,crank (L) 1
F-21 S60 9421 001 | 77> 77 —2Ah (%) ARM,crank (R) 1
F-22 9KY 0703 500 | ¥— 7XTX35L KEY 7XTX35L; 2
F-23 R43 0523 000 | WH=x (2 WASHER (2) 2
F-24 9BT 1002 203 | ALk M10 X 22L BOLT M10 X 221, 2
F- 25 S60 1422 000 | AA LT T —A ARM,swing 1
F-26 S60 1423 000 | <7V SUPPORT bearing 2
F-27 S60 1447 000 | HT— COLLAR 2
F-28 9BB 6203 001 | A"—/L_7 V> #6203RS | BEARINGball #6203RS | 2
F-29 9RR 4000 005 | AF w7V R-40 RING,snap R-40 2
F- 30 S60 1448 000 | *¥VFT+v~7 Lk R SHAFT,with screw R 1
F-31 S60 9448 000 | R*R¥YFTx¥7h L SHAFT,with screw L 1
F- 32 9BT 0802 503 | ALk M8 X 251, BOLT M8 X 251, 16
F-33 S60 1424 001 | "T H— BALLANCER 2
F-34 S60 1425 000 | Voo yrwir HOLDER,conection 2
F-35 9RS 7500 015 | A+ > 7Ur2 THSS75 RING,snap THSS-75 2
F- 36 S60 1426 000 | Loy rrvyiay (A CUSHION (A) 2
F-37 S60 1427 000 | Loy s wiay (B) CUSHION (B) 2
F- 38 S60 1428 000 | Vuirwyr SHAFT,conection 2

~20 ~




03527k
+ CRANK GROUP

~21 ~



930Kk
+ CRANK GROUP

S a— N wmom 4 W 4 iz
No. CODE No. PARTS NAME QTY REMARKS
F-39 S60 1429 000 | LYoy irRA BOSS,connecting bush 2
F- 40 9RB 1200 022 | Uy ZR—/L (F—YUX) BALL link THK RBL-12D 2
F-41 90S 1218 500 | AA/Li—/L O0S-BJ-12185 | SEALoil 0S-BJ-12185 2
F- 42 9SW 1200 003 | 7 SxHAx M10 WASHER,spring M10 4
F- 43 ONT 1200 023 | Fv b Mi12xP125 | NUT M12xP1.25 4
F- 44 90C 0600 000 | AA(/LH>7F M6XPL0 CUPil M6 % P1.0 2
F- 45 9CR 0600 603 | J_=xy M6Xx6LP10 | SCREW M6 X 6L P1.0 2
F- 46 9FW 0800 003 | tZ7Hhx M8 WASHER plain M8 3
F- 47 9ST 0251 503 | VVUt» $2.5X1.5L PIN,split ¢ 2.5X1.5L 1
F- 48 S60 1441 000 | 7T 7 Hh3— (&) COVER,crank (L) 1
F-49 S60 9441 000 | 77> 7 713— (I%) COVERcrank (R) 1
F- 50 9BT 0809 003 | A/Lk M8 % 90L BOLT M8 X 90L 2
F-51 9BT 1202 503 | ALk M12 X 25L BOLT M12 X 25L 2
F- 52 9FW 1200 003 | b7 H*x M12 WASHER plain M12 12
F-53 8MA 0438 000 | hv=YVUavkbay MARK volume discharge 1
F- 54 8MA 4311 000 | F=TA AL (A) MARK caution (A) 1
F-55 S8MA 0403 002 | F=UA AL (B) MARK caution (B) 1
F- 56 S60 1445 000 | hyFavavihr~—7r MARK patent wish 1
F-57 S60 1446 001 | F=v==2vu7h¥%Favtl~—~ | MARK inlet depth control 1
F-58 8MA 4347 000 | W AFavkf~v—7 MARK cam control 1

~ 22 ~




IV -Jb=L- T3y -NIbbAN-BF
« ENGINE - FRAME - TENSION & BELT COVER GROUP




IVIY =L -Fo3ay -NhhN—-BE
« ENGINE - FRAME - TENSION & BELT COVER GROUP

RS a— N wmom 4 W 4 iz
No. CODE No. PARTS NAME QTY REMARKS
G- 1 GB131LN-390 AL FT Y GB131LN-390 | ENGINE GB131LN-390 1
G 2 M88 1321 000 | 7w kA i— COVER front 1
G- 3 | 8MA 0464 000 | 7rv h~—7 MARK front 1
G 4 9CR 0601 213 | hT7Ax=xy  M6XI12L SCREW M6 % 12L 2
G- 5 128 0712 000 | V¥ h/ 83— COVER rear 1
G 5 128 0714 000 | FAh—/L PACKING 1
G 6 128 0713 000 | #/3%—=7AFL—k COMP | PLATE,cover 1
G 7 9BT 0601 203 | ALk M6 12L BOLT M6 % 12L 2
G- 8 | 9SW 0600 003 | /Sx¥H*x M6 WASHER,spring M6 2
G 9 ONT 0600 003 | F vk M6 NUT M6 2
G- 10 9CR 0801 213 | hTFARzaxY M8 X 12L SCREW M8 X 12L 1
G-11 9BT 0804 003 | /L k M8 40L BOLT M8 X 40L 4
G-12 9FW 0800 003 | b7V Ux M8 WASHER plain Ms8 8
G- 14 ONT 0800 053 | /SxHVFxFw b M8 NUT M8 4
G- 15 S60 0411 003 | = P T7L—A FRAME engine 1
G- 16 M58 0412 000 | =or MUY HAHT— COLLAR,engine bracket 6
G- 17 9BT 0810 003 | A/Lk M8x100L | BOLT M8 X 100L 2
G-18 9SW 0800 003 | /NxHH*% M8 WASHER,spring M8 5
G- 19 ONT 0800 003 | F vk M8 NUT M8 2
G- 20 9BT 1010 503 | ALk M10Xx105L | BOLT M10 X 105L 1
G-21 9SW 1000 003 | /SR AH*x M10 WASHER,spring ~ M10 1
G- 22 ONT 1000 003 | F vk M10 NUT M10 1
G-23 S60 0818 001 | T=> o /—V— PULLEY,engine 1
G- 24 M40 0439 000 | ARrF7—V— PULLEY,main 1
G-25 9KY 0504 300 | ~f=27¥%—  5X5X43L KEY,parallel 5X5X43L 1
G- 26 9BT 0801 603 | /L k M8 X 16L BOLT M8 X 16L 4
G- 27 9VA 0450 003 | V<UL b LA-45 “V” BELT  LA-45 2
G- 28 S60 0819 002 |~k 3—27— (E) STAY (E) ,belt cover 1
G-29 S60 0812 000 | <YL kA A—RT— (M) STAY (M) ,belt cover 1
G- 30 9SW 0600 003 | /SpRHATH M6 WASHER ,spring M6 3
G-31 9BT 0601 603 | /L kK M6 X 16L BOLT M6 X 16L 3
G-32 S60 0820 000 |~V hINR—DT7A K BACK PLATE belt cover 1
G-33 9FW 0600 003 | tZHHx M6 WASHERplain M6 2
G- 34 9SW 0800 003 | /SRHA*x M8 WASHER,spring M8 2
G-35 9BT 0801 603 | A/l k M8 16L BOLT M8 X 16L 2
G- 36 S60 0813 000 |~V hAH= STOPPER belt 1
G- 37 127 5416 000 | <UL hA1/3— COVERbelt 1
G- 38 8MA 0006 000 | ~VvhFawtAfFaf~—2 | MARK 1
G- 39 M26 0833 000 | /7 KNOB 1

~ 24 ~




IV -Jb=L- T3y -NIbbAN-BF
« ENGINE - FRAME - TENSION & BELT COVER GROUP




IVIY =L -Fo3ay -NhhN—-BE

+ ENGINE - FRAME - TENSION & BELT COVER GROUP

RS a— NES ;oo 4 B iE=
No. CODE No. PARTS NAME QTY REMARKS
G- 40 M40 1711 000 | 7Ty arT—Lh ARM, tension 1
G- 41 M66 0824 000 | 7> aran A-W =7 | ROLLERtension AW 1
G-42 9RS 1200 005 | AFw7VUL T S-12 RING,snap S-12 1
G- 43 M63 0817 000 | 7> ar hUVARL B BOLT tension fitting 1
G-44 W405B05X025 X— 5xX5x25L | KEY 5X5X 251, 1 TV AT IR
G- 45 W207HO08 T % WASHER 1 T AT EER
G- 46 B080A0SX016 RIVIZIN M8 X 16L BOLT M8 X 16L 1 T AT IR
G- 47 8MA 3038 002 | WX FFN\~w—7 MARK 1
G- 48 8MA 0518 000 | W/ 3—H v FxI~—0 MARK 1
G- 49 KW56256AA a— g TNYL LABEL,caution 1 TV EER

~ 26 ~




B - B8 - 7703 UR%
+ WHEEL & TAIL WHEEL - OPTION GROUP

A7 a8l

21




H.

Hif - Bég - 773 U B%

WHEEL & TAIL WHEEL - OPTION GROUP

S a— N wmom 4 W 4 iz
No. CODE No. PARTS NAME QTY REMARKS

H- 1 S60 1111 000 | HAA—LFa—7 TUBE,wheel 2

H- 2 M26 1111 000 | > +v¥ZEr PIN,axle 2

H- 3 9RP 1023 003 |REY $p10=3 7 ‘R” PIN $10 4

H- 4 | C25 0040 0090 | @Ay x V> (EXV) 4009 | TIREASSY (L) 4.00:9 1

H- 4 | C25 0040 0091 | ZA v Uy (2F) 4.009 | TIREASSY (R) 4.009 1

H- 5 M26 1112 000 | A&A—/LRA BOSS,wheel 2

H- 6 9BT 1002 513 | ALk M10x25L P1.25 | BOLT M10x25L P1.25 8

H- 7 9SW 1000 003 | /%P H*x M10 WASHER,spring M10 8

H- 8 M26 1114 000 | 7A—/LE> »103 PIN,wheel  ¢10 2

H-01 S60 1120 000 | EVY (V) WHEEL tail ASSY 1 2 AFTH H-9~18
H- 9 S60 1121 000 | BV 7”7 SHAFT tail weel 1

H- 10 S60 1122 000 | A7 L—S3—L %7k SHAFT,scraper 1

H-11 S60 1123 000 | A7 L——HT— COLLAR,scraper 2

H-12 S50 1412 000 | A —v WHEEL 2

H-13 S50 1414 000 | A7 L—r%— SCRAPER 4

H- 14 S50 1416 000 | /3% SPRING 2

H-15 M70 1115 000 | 7w = BUSH 4

H- 16 M70 1116 000 | A% (A) WASHER (A) 2

H-17 9ST 0302 003 | VVUr» ¢ 3X20L, PIN, split ¢ 3X 20L 2

H-18 9ST 0504 003 | VVUtE» ¢ 5X40L PIN,split ¢ 5X40L 2

H-19 S60 1124 000 | A bwri— STOPPER 1

H- 02 C02 1002 000 | #>EV kv b WHEEL tail ASSY 1 1A THA T a v
H- 20 S60 1131 000 | #rtvUr7x—7 FORK 1 H-20~31
H-21 S50 1412 000 | AA—L WHEEL 1

H- 22 M70 1115 000 | 7w = BUSH 2

H- 23 S60 1132 000 | ¥ BV SHAFT 1

H- 24 S60 1133 000 | > EVULP I hT— COLLAR 2

H- 25 9BT 1202 003 | ALk M12 X 20L BOLT M12 X 20L 2

H- 26 9SW 1200 003 | /ST Mi2 WASHER,spring ~ M12 2

H- 27 S50 1414 000 | AZ L—s3— SCRAPER 2

H- 28 S60 1134 000 | AZL—r— %7k SHAFT,scraper 1

H- 29 S60 1135 000 | AT L——FHT— COLLAR,scraper 2

H- 30 S50 1416 000 | /3% SPRING 1

H- 31 9ST 0302 003 | VVUtr ¢ 3% 20L PIN,split $3X 20L 2

~ 28 ~




I (IR - TERR
» ACCESSORY PARTS& TOOL GROUP

\m

10 1n 12 13 14

~ 29 ~



(IR - TERR

ACCESSORY PARTS& TOOL GROUP

RS a— NES ;oo 4 B iE=
No. CODE No. PARTS NAME QTY REMARKS
I- 6 S60 1402 092 | ™M BEVFa—T $8 TUBE hylon ®8 1 $6X $8X1,400L
I- 7 S60 1418 130 | /M BErFa—T $6 TUBE hylon $6 2 $4X ¢6X600L
I- 8 S60 1436 000 | HvaX 7V TANK sub 1
I- 9 S60 9001 002 | ARrF RUTYAALEY AL s | MANUAL BOOK 1
I-01 S60 1449 000 | IETEUFv k SUB PARTS 1 I-10~13
I- 10 S60 1417 184 | AV—7 (Fav=ahV) SLEEVE $8 2 o 8 gl
I- 11 S60 1417 154 | AVU—7 (b 2V AHD) SLEEVE $6 4 $6.1X ¢ 8X4.5L
I- 12 S60 1417 194 | /SyF¥r PACKING 1 $ 14X $20Xt2
I-13 S60 1417 254 |O VY7 P-18 “O” RING P-18 4 | 7yvEn M bY)
I- 14 KN13001AA AT Y a— T4 /3— DRIVER  screw 1 TR
I- 15 KN12004CA Ry 7 AAF SPANNER ,box 1 TV EER
I- 16 KN52053AA TV NI TYAA Y A4 s | MANUAL BOOK engine 1 T A EER
I- 17 111 1530 001 | =2vr/7/nm BAG,tool 1
I-18 9TL 1201 400 | A/3F 12X 14 SPANNER 12X 14 1
I- 19 S60 1434 002 | Z> 7\ K BAND,tank 1

~30 ~




TO IR B

K #t ®363-0017 HBEERMINHEAB2 T B O — 3 7 d048(771)1181(1) @ 048(771)1529
M B I B 0180134 MBECHEMRBIBDPEFRIZRDT2—3 =o0184(43)4160(1t) 0184(43)4120
M B E X P 0180138 MBECHEFMERBIBPHRZIRDHOT2—3 20184(43)4121(1%) 0184(43)4120
W 8 # P 899%-0012 WEEXEHAZIAHAIO20—1 B023(654)0681 023(654)7387
B8 8 ¥ 600102 EEEEETH#BIT—RIKXK 1 — 1 B0245(53)0885 @ 0245(53)6768
iR B E M OSM-104 HBEEMHEBENZRE2 61 7 B0258(23)1329 0258(23)1354
E % 8 % P 3888006 EHEEHHE/ HMEI)IAO 6 —6 B026(293)4888 2693 026(292)0815
RO 8 ¥ P ®300853 XWMEBKPHEABDHFWI 8 28 B029241)3751:3752 @ 029(241)3752
h KR 8 %2 P ®320026 #H K 8 @ B hH i S8 6 4 5 — 4 B0289(76)0187 @ 0289(76)0069
B S B £ M 2NN EELBaBEH LT HIDS6 6—2 0272683119 @ 027(268)3862
D & 2 ¥ P ®016233 HEEPETMTEE/RMII 70— 1 2058(393)0041 @ 058(391)3014
VARSUEHEME) =790-0047 BEENUMFRPEIMA1TBE23—18 B089(973)2325 @ 089(971)2563
BEEAT
(WAE TR & g )
BAES
\_ J




